

REACH

Certificate of Test



Certificate No: TS20030113

According to the TEST REPORT (Reference: TS20030113), we draw the conclusion that:

This document certifies that the concentrations of the SVHCs defined in Article 57 of REACH Regulation in the sample Berry C supplied by Client

TEVO Creations Sdn Bhd

Plot 155, Jalan Perindustrian Bukit Minyak 7, Bukit Minyak Industrial Estate, 14100 Bukit Mertajam, Penang Malaysia

are less than the concentration limit of 0.1 % weight by weight.

Issued by: Hangzhou C&K Testing Technic Co., Ltd.

Date of Issue: 2020-03-10

Authorized Signature:

A handwritten signature in black ink, appearing to read "Li Chenghai".



Verify authenticity

WWW.CIRS-CK.COM